
 

 

RCK-SD3.1 New Design TAG 3 Tier Dumbbell Rack with Saddles (10 pair) 

OWNER’S MANUAL & PARTS LIST 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

www.tagfitness.net  

630-375-1500 

 



EXPLOAD DRAWING 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART LIST 

NO. Description Q’TY NO. Description Q’TY 

1 Upright frame 2 10 Hex Screw M8*15 8 

2 Upper Cross frame  1 11 Flat Washer Ф9*Ф16*1.6 80 

3 Cross frame 2 12 Flat Washer Ф13.5*Ф24*2.5 24 

4 Saddle 166*46.5*67 20 13 Spring Washer Ф8 40 

5 Saddle 158*47.5*40 20 14 Nut M8 40 

6 Rubber Shone 4 15 Nut M12 12 

7 End Cap 50*100*2mm 4 16 Screw ST4.2*16 8 

8 Hex Bolt M8*15 40 17 Name Plate 2 

9 Hex Bolt M12*15 12 18 Rivet Ф4*12 4 



STEP 1 

Assemble Upright frame (1) and Cross frame (3) using Hex Bolt M12*15(9), Flat Washer Ф13.5*Ф24*2.5(12) and 

Nut M12 (15).Please don’t tighten all the bolts and nuts. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

STEP 2 

Assemble Upright frame (1) and Cross frame (3) using Hex Bolt M12*15(9), Flat Washer Ф13.5*Ф24*2.5(12) and 

Nut M12 (15).Please don’t tighten all the bolts and nuts. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

STEP 3 

Assemble Upright frame (1) and Upper Cross frame (2) using Hex Bolt M12*15(9), Flat Washer Ф13.5*Ф24*2.5(12) 

and Nut M12 (15).Please tighten all the bolts and nuts. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 


